
Standards and Guidelines for 
Municipal Waterworks, Wastewater 
and Storm Drainage Systems 

Part 4 
Wastewater Systems Guidelines for 
Design, Operating and Monitoring 
of a Total of 5 Parts 
 
March 2013 



ISBN:  978-1-4601-0296-1 (Printed Edition) 
ISBN:  978-1-4601-0297-8 (On-Line Edition) 
Website: http://environment.gov.ab.ca/info/library/8558.pdf 
 
© Published by Alberta Queen’s Printer 
 
5th Floor, Park Plaza 
10611 - 98 Avenue 
Edmonton, Alberta T5K 2P7 
Tel: 780-427-4952 
Fax: 780-452-0668 
 
 
 
More information regarding “Part 4 – Wastewater Systems Guidelines for Design, Operating and 
Monitoring" may be obtained by contacting the document owner: 
 
Bijan Aidun 
Regional Integration Branch 
[...]
straightforward, the potential difficulties with biological stabilization of the industrial wastewater 
flows should be recognized.  Therefore, the industrial flow component should be characterized 
by using the following ratio: 
 

BOD of the industrial flow at 5 days and 200C 
BOD of the industrial flow at 20 days and 200C 

 
Many industrial wastes also contain substances that may exert toxic effects on the organisms.  
Phenol, cyanide, ammonia, sulphide, heavy metals and many organic compounds may 
completely inhibit the microbial activity if these concentrations exceed the limit which an be 
tolerated by the micro-organisms.  Thus, waste characterization is extremely important in the 
design of the plant. 
 
4.3.1.4 Preliminary Treatment 

Preliminary treatment consists of screening and grit removal. 
 
Screening is provided as the first treatment stage for the protection of plant equipment against 
blockage, reduced operating efficiency, or physical damage. 
 
Grit removal is required to prevent the undue wear of machinery and unwanted accumulation of 
solids in channels, settling tanks and digesters. 
 
1. Screening Devices 
 

a. Coarse Screens 
 

i. Where Required 
 

Protection for pumps and other equipment should be provided by trash 
racks, coarse bar racks, or coarse screens. 

 
ii. Design and Installation 



 

4-22 

 
- Bar Spacing 

 
Clear openings between bars should be no less than 25 mm for 
manually cleaned screens.  Clear openings for mechanically 
cleaned screens may be greater than 6 mm.  Maximum clear 
openings should be 50 mm. 

 
- Slope and Velocity 

 
Manually cleaned screens should be placed on a slope of 30 to 45 
degrees from the horizontal. 

 
Approach velocities should be no less than 0.5 m/s to prevent 
settling; and no greater than 1 m/s to prevent forcing material 
through the openings, during normal variations inflow conditions. 

 
- Channels 

 
Dual channels should be provided and equipped with the 
necessary gates to isolate flow from any screening unit.  
Provisions should also be made to facilitate dewatering each unit.  
The channel preceding and following the screen should be shaped 
to eliminate standing and settling of solids. 

 
- Auxiliary Screens 

 
Where a single mechanically cleaned screen is used, an auxiliary 
manually cleaned screen should be provided.  Where two or more 
mechanically cleaned screens are used, the design should 
provide for taking any unit out of service without sacrificing the 
capability to handle the peak design flows. 

 
- Invert 

 
The screen channel invert should be 75-150 mm below the invert 
of the incoming sewer. 

 
- Flow Distribution 

 
Entrance channels should be designed to provide equal and 
uniform distribution of flow to the screens. 

 
- Backwater Effect on Flow Metering 

 
Flow measurement devices should be selected for reliability and 
accuracy.  The effect of changes in backwater elevation, due to 
intermittent cleaning of screens, should be considered in locations 
of flow measurement equipment. 

 
- Freeze Protection 

 
Screening devices and screening storage areas should be 
protected from freezing. 



 

4-23 

 
 

- Screenings Removal and Disposal 
 

A convenient and adequate means for removing screenings 
should be provided.  Hoisting or lifting equipment may be 
necessary depending on the depth of pit and amount of 
screenings or equipment to be lifted. 

 
Facilities should be provided for handling, storage, and disposal of 
screenings.  Screenings should be disposed of at the sanitary 
landfill. 

 
Manually cleaned screening facilities should include an accessible 
platform from which the operator may rake screenings easily and 
safely.  Suitable drainage facilities should be provided for both the 
platform and the storage area. 

 
b. Fine Screens 

 
i. General 

Fine screens should have openings of approximately 1.5 mm.  The 
amount of material removed by fine screens is dependent on the waste 
stream being treated and screen opening size. 

 
Fine screens should not be considered equivalent to primary 
sedimentation but may be used in lieu of primary sedimentation where 
subsequent treatment units are designed on the basis of anticipated 
screen performance.  Selection of screen capacity should consider flow 
restriction due to retained solids, frequency of cleaning, and extent of 
cleaning.  Where fine screens are used, additional provision for removal 
of floatable oils and greases should be considered. 

 
ii. Design 

 
A minimum of two fine screens should be provided, each unit being 
capable of independent operation.  Capacity should be provided to treat 
peak design flow with one unit out of service. 

 
Fine screens should be preceded by a coarse bar screening device.  Fine 
screens should be protected from freezing and located to facilitate 
maintenance. 

 
2. Grit Removal Facilities 
 

Grit removal is usually accomplished by grit channels or aerated grit chambers.  Vortex-
type (paddle or jet induced vortex) is another not so common type of device used for grit 
removal. 

 
a. Grit Channels 

 
i. Where Required 

 
In advance of pumping or treating units behind screening devices. 



 

4-24 

 
ii. Design and Installation 

 
- Number of Channels 

 
At least two (with one out-of-service, there should be enough 
capacity in the remaining unit to handle the peak design flow).  
Provision should be made for isolating and dewatering each unit. 

 
- Velocity 

 
Channels should be designed to control velocities during normal 
variations in flow as close as possible to 0.3 m/s. 

 
- Channel Length and Width 

 
The length should be adequate to settle 0.2 mm particle with a 
specific gravity of 2.65 plus 50% allowance for inlet and outlet 
turbulence.  Channel width should be greater than 375 mm. 

 
- Grit Storage 

 
With permanently positioned weirs, the weir crest should be kept 
150 to 300 mm above the grit channel invert to provide for storage 
of settled grit (adjustable weir plates are recommended as they 
can be moved to prevent the sedimentation of organic solids 
following grit cleaning). 

 
b. Aerated Grit Chambers 

 
i. Design and Installation 

 
Aerated grit chambers for the removal of 0.2 mm, or larger, particles with 
specific gravity of 2.65, may be designed in accordance with the following 
parameters: 

 
- Detention Time 

 
2 to 5 minutes at peak design flow rate (the longer retention times 
provide additional benefit in the form of pre-aeration). 

 
- Air Supply 

 
4.5 to 12 L/m.s, via wide band diffusion header positioned 
lengthwise along one wall of tank. 

 
- Tank Dimensions 

 
Lower limit of above aeration rates generally suitable for 
chambers up to 3.7 m deep and 4.3 m wide; wider, or deeper 
chambers require aeration rates in the upper end of the above 
range; long, narrow aerated grit chambers are generally more 
efficient than short chambers and produce cleaner grit; length / 



 

4-25 

width ratio normally is 1.5:1 to 2:1, but up to 5:1 may be used; 
depth / width ratio 1:1.5 to 1:2. 

 
- Desired Velocities 

 
Surface velocity should be 0.45 to 0.6 m/s. 

 
- Grit Handling 

 
Grit chambers should be provided with mechanical equipment for 
hoisting or transporting grit to ground level.  Impervious, non-slip, 
working surfaces with adequate drainage should be provided for 
grit handling areas.  Grit transporting facilities should be provided 
with protection against freezing and loss of material. 

 
- Grit Washing 

 
Depending upon the method of removal and ultimate disposal, the 
grit may have to be washed after removal by devices of the type 
discussed in the previous section. 

 
- Multiple Units 

 
Generally not required unless economically justifiable, or where 
grit removal method requires bypassing of chamber. 

 
4.3.1.5 Primary Treatment 

Primary treatment consists of pre-aeration settling (sedimentation) to remove readily settleable 
solids, floating materials and scum from raw sewage.  This is an important process in sewage 
treatment, as it reduces the suspended solids content and the load on the biological treatment 
units.   
 
Sedimentation may be accomplished in horizontal or vertical flow tanks.  In a horizontal flow 
tank, the sewage enters at one end and leaves at the other end.  In a vertical flow tank, sewage 
enters at the centre and flows to periphery of the tank.  Sludge settles to the tank floor and is 
removed mechanically into hoppers where subsequent withdrawal occurs. 
 
Accumulation of scum is to be expected in the primary tank; and a scum baffle / skimmer bar is 
necessary to prevent the scum from discharging with the effluent. 
 
The tank sizing should reflect the degree of solids removal needed and the need to avoid septic 
conditions during low flow periods.  Sizing of the clarifier should be based on both the average 
design and peak design flow conditions, and the larger area determined should be used. 
 
Maintenance provisions, including access to equipment, lighting, hose, bibs, etc. should also be 
provided. 
 
 Design Criteria 
 

a. Minimum water depth - 2.1 m 
 
b. Depth to length ratios (rectangular tank) - 1/10 to 1/30 

 



 

4-26 

c. Surface loading for tanks not receiving return sludge; based on average design 
flow - < 0.47 L/s/m2 

 
d. Surface loading for tanks not receiving return sludge; based on peak design flow 

- 0.71 to 1.42 L/s/m2 
 
e. Surface loading for tanks receiving return sludge; based on peak design flow - 

< 0.47 L/s/m2 
 
f. Weir overflow rate - 1.74 to 5.21 L/m/s 
 
g. For scum removal, a scum baffle extending at least 150 mm below the surface is 

necessary close to the overflow weir. 
 
4.3.1.6 Secondary Treatment 

1. General 
 

The objective of secondary treatment (mechanical) is to achieve the effluent standards as 
specified in Section 3.1.2, Table 3.1.  It may be accomplished in a suspended growth 
system, a fixed film system or a coupled system.  The following sections will discuss the 
use of two suspended growth systems: continuous-flow activated sludge process, 
sequencing batch reactors and one fixed film process, rotating biological contactors. 

 
An integral component of the secondary treatment is the secondary clarifier, which will be 
discussed in Section 4.3.1.8. 

 
2. Suspended Growth Systems 
 

a. Continuous-flow activated sludge process 
 

i. General 
 

The activated sludge process and its various modifications may be used 
where wastewater is amenable to biological treatment.  This process 
requires close attention and competent operating supervision, including 
routine laboratory control.  These requirements should be considered 
when proposing this type of treatment. 

 
ii. Pre-treatment 

 
The minimum level of pre-treatment should include grit removal and 
screening.  Primary settling tanks are required unless demonstrated 
otherwise.  If primary tanks are not provided, then the downstream units 
should be adequately sized.   

 
iii. Types 

 
A number of modifications of the activated sludge process have been 
developed.  The major types of continuous-flow activated sludge 
processes include: plug flow (conventional), complete mix, extended 
aeration, contact stabilization and step feed systems.   

 



 

4-27 

iv. Sludge Bulking Control 
 

The control of sludge bulking condition should be a main design objective 
of an activated sludge system.  The use of the following process 
configuration should be considered:  

 
· Plug-flow reactor  

 
· If a complete-mix system is proposed, a selector basin should be 

constructed upstream of the complete mix basin.  Complete-mix 
activated sludge systems are generally more vulnerable to sludge 
bulking for treating domestic wastes.   

 
In addition, provision for addition of chlorine or other chemicals to 
selectively eliminate filamentous bacteria should be included.  The 
chlorine dosage should range from 3 to 15 kg Cl2 per 1000 kg MLSS/d.  
The chlorine addition locations should be chosen such that the chlorine is 
added efficiently and the biomass receives adequate chlorine exposure.  

 
v. Winter Protection 

 
Due design considerations should be given to minimizing heat loss and to 
protecting against freezing during winter.  Possible design approaches to 
reduce heat loss during winter conditions include use of diffused aeration 
instead of surface aeration, reduced surface area by using a deeper tank, 
tank insulation and provision of covers.  If severe climatic conditions are 
expected, heat loss calculations should be included in the design to 
assess the aeration basin temperatures under low ambient and 
wastewater temperatures and low organic loading conditions. 

 
vi. Aeration Basins 

 
• Sizing 

 
The size of the aeration basins should be determined based on 
the design sludge age using the maximum monthly average BOD 
loading in the design year.  Table 4.13 shows the generally 
accepted range of sludge age and other parameters such as F/M 
ratio, mixed liquor suspended solids, aeration tank detention time, 
aerator loading and sludge recycle ratio for design of the various 
modifications of the activated sludge process.  Consideration 
should be given to the low loading conditions in the initial 
operating period. 

 
• Number of Units 

 
Multiple tanks capable of independent operation should be 
provided for all plants. 

 
• Dimensions 

 
The dimensions of each independent mixed-aeration tank or 
return sludge re-aeration tank should be chosen so as to maintain 
effective mixing and utilization of air when diffused air is used.  



 

4-28 

Liquid depths should not be less than 3 m, except in special 
design cases. 

 
• Controls 

 
Inlets and outlets for each aeration tank unit should be suitably 
equipped with valves, gates, weirs or other devices to permit 
controlling the flow to any unit and to maintain reasonably 
constant liquid levels.  The hydraulic capacity of the system shall 
permit the maximum instantaneous hydraulic load to be carried 
with any single aeration tank unit out of operation.  

 
• Conduits 

 
Channels and pipes carrying liquids with solids in suspension 
should be designed to maintain self-cleaning velocities or should 
be agitated to keep such solids in suspension at all rates of flow 
within the design limits. 

 
• Measuring Devices 

 
Devices should be installed for measuring and indicating flow 
rates of influent sewage, return sludge, sludge wasting, dissolved 
oxygen, and air to each aeration tank. 



 

   
   

   
   

   
   

   
  4

-2
9 

 
TA

B
LE

 4
.2

 
TY

PI
C

A
L 

A
C

TI
VA

TE
D

 S
LU

D
G

E 
D

ES
IG

N
 P

A
R

A
M

ET
ER

S 

Pr
oc

es
s 

M
od

ifi
ca

tio
n 

Fl
ow

 R
eg

im
e 

Fo
od

 to
 M

ic
ro

-
or

ga
ni

sm
 R

at
io

 
(g

 B
O

D
/d

) 
(g

 M
LS

S)
d  

Sl
ud

ge
 A

ge
 

(d
ay

s)
 

M
ix

ed
-L

iq
uo

r 
Su

sp
en

de
d 

So
lid

s 
(m

g/
l) 

D
et

en
tio

n 
Ti

m
e 

(h
r)

 

O
rg

an
ic

 
Lo

ad
in

g 
(g

 B
O

D
/d

 
m

3  ta
nk

 
vo

lu
m

e)
 

A
ct

iv
at

ed
 

Sl
ud

ge
 

R
et

ur
n 

R
at

io
c  

 C
on

ve
nt

io
na

l 
 P

lu
g 

 
0.

2 
to

 0
.4

 
 

5 
to

 1
5 

 15
00

 to
 3

00
0 

 
4 

to
 8

 
 

35
0 

to
 6

50
 

 
0.

25
 to

 0
.5

 
 C

om
pl

et
e 

m
ix

 
 C

om
pl

et
e 

m
ix

 
 

0.
2 

to
 0

.6
 

 
5 

to
 1

5 
 20

00
 to

 5
00

0 
 

3 
to

 5
 

 
35

0 
to

 1
90

0 
 

0.
25

 to
 1

.0
 

 S
te

p 
ae

ra
tio

n 
 P

lu
g 

 
0.

2 
to

 0
.6

 
 

5 
to

 1
5 

 20
00

 to
 3

50
0 

 
3 

to
 5

 
 

35
0 

to
 1

00
0 

 
0.

25
 to

 0
.7

5 
 C

on
ta

ct
 

st
ab

iliz
at

io
n 

 P
lu

g 
or

 
co

m
pl

et
e 

m
ix

 

 
0.

2 
to

 0
.6

 
 

5 
to

 1
5 

 10
00

 to
 4

00
0a  

40
00

 to
 

10
 0

00
b  

 0.
5 

to
 1

.5
a  

3 
to

 6
b  

 
50

0 
to

 1
20

0 
 

0.
25

 to
 1

.0
 

 E
xt

en
de

d 
ae

ra
tio

n 

 P
lu

g 
or

 
co

m
pl

et
e 

m
ix

 

 
0.

05
 to

 0
.1

5 
 

10
 to

 3
0 

 20
00

 to
 6

00
0 

 
10
[...]
4-96 

4.5.3 Monitoring and Record Keeping for Septage Management 

 
A manifest should be prepared for each hauled load and that this information is collected by the 
owners of the septage management system. The manifests should include the following 
information: 
 
1. Name and addresses of location(s) where the septage was collected; 
 
2. Volume and type of load (e.g. holding tank / septic tank) of septage collected from each 

location;  
 
3. Date septage collected; 
 
4. Name of septage receiving facility discharged to; 
 
5. Date and time when septage was disposed to the receiving facility; and 
 
6. Name and address of septage hauling company. 
 
A septage sampling program should be developed by the owner of the septage management 
system to obtain representative characteristics of the hauled wastes. Samples should be tested 
for BOD, COD, TSS, TP, pH, oil and grease, metals, and organics. 
 
The owner of the septage management system prepare summary of the monthly report of the 
manifests and the sampled collected. A copy of this information should be kept for a minimum 
period of 5 years. The monthly summary should include the following: 
 
1. Daily septage volume received; 
 
2. Monthly septage volume received from each hauler and total monthly volume; 
 
3. Daily volume of septage diverted to the treatment process (if different from (1.);  
 
4. Results of inspection and random sampling carried out during the month; and  
 
5. Other observations where appropriate. 
 
4.5.4 Criteria for Land Application of Septage  

The disposer of septage to land must obtain a Letter of Authorization from Alberta Environment 
and Sustainable Resource Development prior to land application of septage. 
 
The disposer of septage to land is defined as the person named in a letter of authorization from 
Alberta Environment and Sustainable Resource Development being authorized to dispose of 
septage to a land. The disposer shall haul all septic or holding tank waste in a contained vessel 
and shall only dispose of septic or holding tank waste if the septic tank or holding tank receives 
only domestic wastewater. 



 

4-97 

 
The disposer shall only apply septage to land subject to the following provisions: 
 
1. The disposer shall not apply septage when ice, snow or frozen conditions exist; 
 
2. The disposer shall not apply septage to dry stream and dry intermittent drainage areas; and 
 
3. The disposer shall only apply septage to land that meets the requirements identified in Table 

4.12 
 

TABLE 4.12  
SITE SUITABILITY  

 

Type of site 
Casual application site* Designated application site 

 
 
Characteristic 

Acceptable Unacceptable Acceptable Unacceptable 
Soil PH - - >6.5 <6.5 

 
 
Soil Texture 

All texture 
except sand & 
gravel 

 
 
Sand & gravel 

 
All texture except 
sand & gravel 

 
 
Sand & gravel 

Slope of the land <5% >5% <5% >5% 
Depth to groundwater 
aquifer 

 
- 

 
- 

 
>2m 

 
<2m 

* Casual application site is considered as a site where spetage is applied less frequent than once every 
five years. 
 
4.5.4.1 Separation Distances from Specified Features 

The disposer shall apply septage in accordance with the separation distances from 
specified features set out in Table 4.13. 
 

TABLE 4.13 
MINIMUM SEPARATION DISTANCES FROM SPECIFIED FEATURES 

 

 
Feature 

 

Minimum Distance 
(in metres) 

 

Preferred Distance 
(in metres) 

Rivers, Canals, Creeks, Intermittent Drainage 
Courses, Lakes, Sloughs, Dugouts 

 
30 

 
50 

Water Wells 50 50 
Areas Zoned Residential or Devoted to Urban Use 500 800 
Occupied dwellings 60 100 
Road Allowances 10 20 
Public Building Perimeter 10 30 
Public Buildings 60 100 
School Yard Boundaries 200 500 
Cemeteries, Playgrounds, Parks, Campgrounds 200 500 
Property Boundary 60 100 

 



 

4-98 

4.5.4.2 Methods of Application 

The disposer shall only apply septage by injection or surface application. 
 
If surface application is employed, the disposer shall till the land within 48 hours of the 
surface application to incorporate the stabilized septage with the surface soil material. 
 
4.5.4.3 Application Rates 

The disposer shall not exceed the single and annual application rates for casual and 
designated application sites as specified in Table 4.14. 
 

TABLE 4.14 
MAXIMUM APPLICATION RATES FOR CASUAL & DESIGNATED APPLICATION SITES 

Maximum Single and Annual Application Rates 
Casual Application Rates* Designated Application Rates 

 
 
Waste type 

Single 
application 

Annual 
application 

 
Single application Annual 

application 
Septic Tank 100 m3/ha Not allowed 100 m3/ha 500 m3/ha 
Holding Tank 100 m3/ha Not allowed 100 m3/ha 300 m3/ha 

* Casual applications rates are rates applied on Casual application site which are considered as sites 
where septage is applied less frequently than once every five years. 
 
4.5.4.4 Restrictions on Land Use After Application 

The disposer shall only apply septage to land intended for the production of forages, oil 
seeds, small grains, trees and commercial sod. 
 
The disposer shall not apply septage to land that is intended to be used for the production 
of root crops, vegetable and fruit crops, or dairy farming pasturing within three years of 
the application of the septage. 
 
4.5.4.5 Requirement for Written Permission from Landowner 

The disposer shall obtain written permission from the landowner prior to the application of 
septage. 
 
4.5.4.6 Record Keeping 

The disposer shall maintain a minimum of the following records: 
 
1. Address of all clients; 
 
2. Volume of septage collected from each client; 
 
3. Land location of disposal of the septage collected; 
 
4. Method and application rate of the septage disposed; and 
 
5. Date of application of the septage and date of till if surface application was employed. 
 
 



 

4-99 

All records shall be kept by the disposer for a minimum of five (5) years from the date of 
the septage application. 
 
4.6 Wastewater Systems Operation and Monitoring 

4.6.1 General 

The proper operation and maintenance of wastewater systems is essential to produce highest 
quality of treated effluent and to ensure the protection of public health and the environment.  It is 
therefore important that programs and activities such as good operator training, emergency 
response planning, corrective action measures, etc. are in place to ensure a reliable and well-
operated wastewater system. 
 
4.6.2 Reliability 

1. The wastewater system must produce effluent to meet the required limits at all times.  
Consideration should be given to optimize operation of the system to handle both dry 
weather and wet weather flows. 

 
2. The owner should ensure that the system is operated, maintained, and has appropriate 

backup facilities to protect against failures of the power supply, treatment process, 
equipment, or structure. 

 
4.6.3 Operations 

1. The wastewater systems must be managed and operated in accordance with the EPEA 
approval of the systems.  The wastewater treatment facilities must be operated to 
produce effluent that meet the standards detailed in Tables 3.1 and 3.2. 

 
2. Non-domestic discharges should not interfere with the operation of the treatment plant, 

nor should it impact on the treatability of the wastewater and affect the performance of 
the plant. 

 
3. The owner should ensure the development and implementation of an emergency 

response plan as part of the operations program, for emergencies such as pipeline 
breakage or accidental spills of any toxins to sewers and / or treatment plant.  The plan 
should include: 

 
a. General procedures for routine or major emergencies within the wastewater 

system; and 
 
b. A contingency plan for facilities becoming inoperable in a major emergency. 

 
4. The plant should be operated within its design capacity. 
 
5. The owner should take preventative or corrective action as directed by AESRD when 

results of an inspection conducted by AESRD or monthly returns indicate conditions 
which are currently or may become a detriment to system operations. 

 



 

4-100 

4.6.4 Facility Classification and Operator Requirements 

4.6.4.1 Facility Classification 

On recommendation from Water and Wastewater Operators Certification Advisory Committee, 
AESRD will classify all wastewater facilities.  Facility classification may also be reviewed upon 
request by the owner or authorized representative.  The classification of Wastewater Collection 
(WWC) system is based upon the population served by the facilities while the classification of 
Wastewater Treatment (WWT) facilities is based upon a range of points as shown in Tables 
4.15(a) and 4.15(b). 
 
Table 4.16 summarizes the classification system.  The classification system is based on the 
"degree of difficulty to operate" a facility.  The Alberta system is similar to those used across 
Canada and the United States. 
 
4.6.4.2 Requirement For Having Certified Operators 

In accordance with EPEA, day-to-day operations of wastewater systems must be supervised by 
one or more persons who hold a valid certificate of qualification for the type of class of facility 
concerned.  The Approval for each facility will state the required number of certified operators 
and their required level of certification. 
 
4.6.4.3 Responsibility of Operators 

It is the responsibility of certified operators to know and understand the terms and conditions in 
the operating Approval for their facility.  It is also their responsibility to understand the 
certification requirements for operators of their facilities as indicated by the Approval or by the 
Certification Guidelines. 
 
It is necessary that the chief operator ensure current certification for operators as required by 
the Approval or by the Certification Guidelines.  It is also important that each facility has a 
contingency plan so that certified operator requirements are met in cases of planned absences 
(e.g. vacation), unplanned absences (e.g. illness), or change of staff (e.g. retirement). 
 
Certified operators along with the Approval or Registration holder are also responsible to 
establish or understand contingency plans for each facility that ensure that the Approval 
requirements, with respect to certified operators, are met at all times.  This is important during 
normal operation or in the cases of planned absences (e.g. vacation), unplanned absences (e.g. 
illness), or change of staff (e.g. retirement). 
 
4.6.4.4 Responsibility of Facility Owners 

It is the legal responsibility of the owner of each facility to be aware of the requirements of the 
Approval and to ensure that the requirements are met.  The Approval issued by AESRD will 
designate the minimum number and level of certification of key operations personnel.  It is 
important that facility owners develop an internal program so that substitute or replacement 
personnel are available when necessary. 

 



 

4-101 

TABLE 4.15(a) 
CLASSIFICATION OF WASTEWATER TREATMENT PLANTS (WWT) 

 
ITEM POINTS 

Size 
 
Maximum population equivalent (P.E.) served, peak day (1 pt/10, 000 P.E. 
or part) (Population Served___________) 
Design flow (avg. day) or peak month’s flow (avg. day), whichever is larger 
(1 pt/5000 m3/day 

 
 
(0 – 5) 
 
(0 – 5) 

Effluent Discharge 

Receiving stream (sensitivity)* 

Land disposal – evaporation 
Subsurface disposal 

 
 
(0 - 6)* 
 
(2) 
(4) 

Variation in Raw Wastewater (slight to extreme)* (0 - 6)* 

Pretreatment 

Plant pumping of main flow 
Screening, comminution 
Grit Removal 
Chemical pre-treatment except chlorination, enzymes 

 
 
(3) 
(3) 
(3) 
(4) 

Primary Treatment 

Primary clarifiers 
Combined Sedimentation / digestion 

 
 
(5) 
(5) 

Secondary Treatment 

Trickling filter w / sec.clarifiers or RBC 
Activated sludge w / sec. clarifiers (including ext. aeration and oxidation 
ditches) 
Stabilization ponds without aeration 
Aerated 
Dissolved air flotation (not sludge) 

 
 
(10) 
 
(15) 
(5) 
(8) 
(8) 

Advanced Waste Treatment 
 
Polishing pond 
Chemical / physical – without secondary 
Chemical / physical – following secondary 
Biological or chemical / biological 
Ion exchange 
Reverse Osmosis, electro dialysis, membranes, cloth filters 
Chemical recovery, carbon regeneration 

 
 
(2) 
(15) 
(10) 
(12) 
(10) 
(15) 
(4) 

Solids Handling 
 
Conditioning 
Thickening 
Anaerobic digestion 
Aerobic digestion 
Evaporation sludge drying 
Mechanical dewatering 
Solids reduction (incineration, wet oxidation) 
Composting (on site) 

 
 
(2) 
(5) 
(10) 
(6) 
(2) 
(8) 
(12) 
(8) 



 

4-102 

Table 4.15(a) continued 
 

Disinfection 

Chlorination or comparable 
On-site generation 

 
 
(5) 
(5) 

Use of SCADA (see note) (0 – 6)* 
Laboratory Control by Plant Personnel 

Bacteriological (complexity)* 
Chemical / Physical (complexity)* 

 
 
(0 – 10)* 
(0 – 10)* 

 * See Table 4.15(b) 
 
 

TABLE 4.15(b) 
WASTEWATER TREATMENT PLANT CLASSIFICATION POINT GUIDE 

 
Note: Each unit process should have points assigned only once 
 

ITEM POINTS 
EFFLUENT DISCHARGE 
 
Receiving Stream Sensitivity 
The Key concept is the degree of dilution provided under low flow conditions 
Suggested point values are: 

0 - 6 

 
No discharge 

0 

Secondary treatment is adequate 1 
More than secondary treatment is required 2 
Stream conditions are very critical (run dry, for example) 3 
Effluent used in a direct recycle and reuse system 6 

 
VARIATION IN RAW WASTEWATER (slight to extreme) 
 
The key concept is frequency and / or intensity of deviation or excessive variation from normal 
or typical fluctuations; such deviation can be in terms of strength, toxicity, shock loads etc.  
Suggested point values are: 

0 - 6 

Variations do not exceed those normally or typically expected 0 
Recurring deviations or excessive variations of 100 to 200 percent in strength and / or flow 2 
Recurring deviations or excessive variations of more than 200 percent in strength and / or flow 4 
Raw wastes subject to toxic waste discharges 6 

 
LABORATORY CONTROL BY PLANT PERSONNEL 
 
Bacteriological / biological (complexity) 
The Key concept is to credit bacti / bio lab work done on-site by plant personnel 

0 - 10 

Lab work done outside the plant 0 
Membrane filter procedures 3 
Use of fermentation tubes or any dilution methods; fecal coliform determination 5 
Biological identification 7 
Virus / parasite studies or similarly complex work conducted on-site 10 



 

4-103 

Table 4.15(b) continued 
 

Chemical / physical (complexity) 0 – 10 
The key concept is to credit chemical / physical lab work done on-site by plant personnel  
Lab work done outside the plant 0 
Push button or visual methods for simple test such as pH, settleable solids  Up to 3 
Additional procedures such as DO, COD, BOD, solids, gas analysis, titrations, volatile content Up to 5 
More advanced determinations such as specific constituents; nutrients, total oils, phenols, etc. Up to 7 
Highly sophisticated instrumentation such as atomic absorption and gas chromatography 10 

  
USE OF SCADA 
 

0 - 6 

Provide data with no process adjustment 0 
Provide data with limited process adjustment 2 
Provide data with moderate process adjustment 4 
Provide data with extensive or total process adjustment 6 

 
 

TABLE 4.16 
FACILITY CLASSIFICATION SYSTEM 

 
FACILITY 

 
BASED UPON 

 
I 

 
II 

 
III 

 
IV 

WWC* Population 
Served 1500 or fewer 1501-15,000 15,001-50,000 50,001 or 

more 

WWT Range of Points 
(Table 4.12(a)) 30 or fewer 31-55 56-75 76 or more 

Notes: AESRD may adjust the classification of a facility if the point system does not reflect the actual complexity 
of that facility. 
WWC - Wastewater Collection 
WWT - Wastewater Treatment 
Wastewater pumping and transmission may be part of either wastewater treatment or wastewater 
collection but, alone, it is not considered to be either wastewater treatment or wastewater collection. 
*Simple "in-line" treatment (such as odour control) is considered an integral part of the collection system. 

 
4.6.4.5 Facilities Staffing Requirements: Certified Operators 

For Class I  Wastewater Treatment, and Wastewater Collection facilities, there must 
be a certified Level I (or higher) operator in charge of the day–to–day operation of that 
facility. The exception to this is when the approval or registration states that an operator 
with a Small Systems certificate is acceptable. A back–up certified operator is 
recommended.  

For Class II  Wastewater Treatment and Wastewater Collection facilities, there must 
be a certified Level II (or higher) operator in charge of the day–to–day operation of that 
facility. It is recommended that an assistant operator with Level I or II certification be 
available.  

For Class III Wastewater Treatment facilities serving a population under 1,500, there 
must be a certified Level III (or higher) operator in charge of the day–to–day operation. It 
is further recommended that other operators be certified.  

For Class III Wastewater Treatment serving a population of 1,501 – 15,000, there 
must be a certified Level III (or higher) operator in charge of the day–to–day operation. 
There must also be at least one other operator certified at Level I or higher. It is further 
recommended that other operators be certified.  



 

4-104 

For Class III Wastewater Treatment facilities serving a population of 15,001 – 50,000, 
there must be a certified Level III (or higher) operator in charge of the day–to–day 
operation. There must also be at least one other operator certified at Level II or higher. It 
is recommended that other operators be certified.  

For Class III Wastewater Collection systems serving a population of 15,001 – 50,000, 
there must be a certified Level III (or higher) operator in charge of the day–to–day 
operation. There must also be at least one other operator certified at Level II or higher. It 
is recommended that other operators be certified.  

For Class III Wastewater Treatment facilities serving a population over 50,000, there 
must be a certified Level III (or higher) operator in charge of the day–to–day operation. 
There must also be another operator certified at Level II or higher to act in the absence of 
the charge operator and at least one other operator certified at Level I or higher. There 
must be at least one certified operator (any level) for each shift when shift operation is 
required. It is recommended that other operators be certified. 

For Class IV Wastewater Treatment facilities serving a population up to 200,000, 
there must be a Level IV operator in charge of the day–to–day operation. There must also 
be two Level III (or higher) operators to act in the absence of the Level IV operator. There 
must be at least one Level II or higher certified operator for each shift when shift operation 
is required. It is recommended that other operators be certified.  

For Class IV Wastewater Collection systems serving a population of 50,001 or more, 
there must be a Level IV operator in charge of the day–to–day operation. There must also 
be two Level III (or higher) operators to act in the absence of the Level IV operator. There 
must be at least one Level II or higher certified operator for each shift when shift operation 
is required. It is recommended that other operators be certified.  

For Class IV Wastewater Treatment facilities serving a population over 200,000, 
there must be a certified Level IV operator in charge of the day–to–day operation. There 
must be at least one other certified Level IV operator to act in the absence of the charge 
operator. There must be a third operator who is certified at either Level III or IV and there 
must be at least one Level II (or higher) certified operator for each shift when shift 
operation is required. It is recommended that other operators be certified. 

 
4.7 System Monitoring 

4.7.1 General 

Alberta Environment and Sustainable Resource Development considers monitoring to fall into 